
Arba Minch Water Technology Institute

Faculty of Water Supply and Environmental Engineering

Course title; WaterTreatment 

Course code; WSEE-3142 

Target groups; 3rd year Water Supply and Environmental Engineering students

Academic year; 2019/20, Semester; II

Instructor; Samirawit D. and Kindeneh B.

February, 2020



Outline

1. Introduction

2. Preliminary treatment

3. Sedimentation

4. Coagulation and flocculation

5. Filtration

6. Disinfection

7. Miscellaneous water treatment

2



3

INTRODUCTION



So what is it about water that makes it so important to us?

Water is of major importance to all living things.

Up to 70 percent of the human body isWater.

Therefore the quality of Water we drink is very important.
[...]
This time adjust pH of all jars at optimum (6.3 found from first test)  
while mixing using H2SO4 or NaOH/lime

Add different doses of the selected coagulant (alum or iron) to each jar  
(Coagulant dose: 5; 7; 10; 12; 15; 20 mg/L)
 Rapid mix each jar at 100 to 150 rpm for 1 minute.The rapid  

mix helps to disperse the coagulant throughout each container
 Reduce the stirring speed to 25 to 30 rpm for 15 to 20 mins



93

Turn off the mixers and allow flocs to settle for 30 to 45 mins
Then measure the final residual turbidity in each jar
 Plot residual turbidity against coagulant dose

Coagulant Dose mg/L

Optimum coagulant dose: 12.5 mg/L
 The coagulant dose with the lowest  

residual turbidity will be the 
optimum coagulant dose

Optimum coagulant dose



95

Factors affecting coagulation

1. Type of coagulant
2. Dose of coagulant
3. Characteristic of water

• Type and quantity of suspended matter
• Temperature of water
• pH of water

4. Time and method of mixing



96



97

Common Coagulants

Coagulant chemicals come in two main types - primary coagulants 
and coagulant aids

 Primary coagulants neutralize the electrical charges of 
particles  in the water which causes the particles to clump together

 Coagulant aids add density to slow-settling flocs and add  
toughness to the flocs so that they will not break up during the  
mixing and settling processes.



98

The following are the coagulants most commonly used:

i. Aluminum sulfate [Al2 (SO4)3.18H2O].

 It is also calledAlum
 It is the most widely used chemical coagulant in water purification work

Alum reacts with water only in the presence of alkalinity. If natural  
alkalinity is not present, lime may be added to develop alkalinity

The chemical is found to be most effective between pH range of 6.5 to  
8.5.

 Its dose may vary from 5 to 30mg/lit, for normal water usually dose  
being 14mg/l.



99

Due to the following reason, Alum is the most widely used chemical  
coagulant:-

1. It is very cheap
2. It removes taste and color in addition to turbidity
3. It is very efficient
4. Flocs formed are more stable and heavy
5. It is not harmful to health
6. It is simple in working, doesn't require skilled supervision for  

dosing



100

ii. Sodium aluminates (Na2Al2O4)
In the process of coagulation, it can remove carbonate and non-
carbonate hardness
It reacts with calcium and magnesium salts to form flocculent  

aluminates of these elements.
iii. Chlorinated Copperas (FeSO4.Cl)
Combination of Ferric Sulphate and Ferric chloride.
When solution of Ferrous Sulphate is mixed with chlorine,  
both Ferric Sulphate and Ferric chloride are produced



101

Ferric Sulphate and Ferric chloride each is an effective floc  
and so also their combination
Ferric chloride effective in pH range 3.5 – 6.5 or above 8.5
iv. Poly electrolytes
v.Hydrated lime
vi. Copperas (FeSO4. 7H2O)



Example

Find out the quantity of alum required to treat 18 million liters of
water per day.The dosage of alum is 14mg/lit. Also work out the
amount of CO2 released per liter of treated water.

The reaction is as follow:-

Al2 (SO4)3.18H2O+3Ca (HCO3)2 2Al (OH)3+3CaSO4+18H2O+6CO2

102



Solution
Quantity of alum per day = (14*18*106)/ 106 = 252kg  
The chemical reaction as follow:
Al2 (SO4)3.18H2O+3Ca (HCO3)2 2Al(OH)3+3CaSO4+18H2O+6CO2

Molecular weight of alum:
=2*26.97+3*32.066+36*1.008+30*16
=666
Molecular weight of CO2 = (1*12.0) + 2*16) = 44  
Thus
666mg of alum release 6*44mg of CO2  

14mg of alum will releases = (14*6*44)/666
=5.55mg of CO2

103



104

Feeding of coagulant
 Coagulants may be put in raw water either in powder form or in  

solution form
 In order to feed chemicals to the water regularly and accurately,  

some type of feeding equipment must be used.
I. Dry-feedType

 Dry powder of coagulant is filled in the conical hopper
 The hoppers are fitted with agitating plates which prevent the  

chemical from being stabilized.



Dry feeding devices

105



106

II.Wet feeding type

 First, solution of required strength of coagulant is prepared
The solution is filled in the tank and allowed to mix in the mixing  

channel in required proportion to the quantity of water
 It can be easily controlled with automatic devices.



107

Recommended values for coagulants

•Dosage
• Alum: 10-150 mg/L
• Ferric sulfate: 10-250 mg/L
• Ferric chloride: 5-150 mg/L

•pH
• Alum: 5.5-7.7
• Fe3+: 5-8.5

• Initial mixing time (Al3+ and Fe3+)
• Rapid mixing of 10 s and preferably less than 1m.



108

Mixing devices

The process of floc formation greatly depends upon the effective  
mixing (rapid mixing) of coagulant with the raw water
Rapid mixing of the mixture of coagulant and raw water is used to:

- Disperse chemicals uniformly throughout the mixing basin
- Allow adequate contact between the coagulant and particles
- Formation of micro flocs



109

The mixing is done by mixing device.

1.Hydraulic jump - flume with considerable slope is  
developed

2.Pump method - centrifugal pump is used to raise raw  
water

3.Compressed air method – compressed air is diffused  
from bottom of the mixing tank

4. Mixing channels



110

5. Mixing basin with baffle wall
6. Mechanical mixing basins

Mechanical means are used to agitate the mixture to achieve  
the objective of thorough mixing.



Baffled channel basin

Horizontal baffled tank

Plan view (horizontal flow)

L

W

Vertical baffled tank

L

Isometric View (vertical flow)

H

111



112



Plan (top view)

L

H

Cross flow Flocculator (sectional view)  

W

Mechanical Flocculator- Paddle

113



Paddle- horizontal shaft

114



Paddle- vertical shaft

115



116

Flocculation

 Next to rapid mixing, mixture is kept slowly agitated for about 30 to  
60min.
Slow mixing process in which particles are brought into contact in  

order to promote their agglomeration is called flocculation.
 The tank or basin in which flocculation process is carried out is called

flocculation chamber.
 The velocity of flow in the chamber is kept between 12 – 18cm/sec.
 Activated carbon in powder form can be used to speed up the  

flocculation



117

The rate of agglomeration or flocculation is dependent upon

 Type and concentration of turbidity
 Type of coagulant and its dose
 Temporal mean velocity gradient – G in the basin



In the system of stirring, the velocity of fluid varies both spatially (from point
to point) and temporally ( from time to time). The spatial changes in velocity
are identified by velocity gradient, G.
The mean velocity gradient is the rate of change of velocity per unit distance

normal to the section - (meter per second per meter) (T-1).

G= velocity gradient, s-1;  

P = Power input, W
V = Tank volume, m3;
µ = Dynamic viscosity, (Pa.s)

118



4/22/2020 water treatment 118

 G value for flocculation: 20 to 80 S-1;  
Mixing time: 20 to 60 min

In the flocculator design, Gt (also known Camp No.); a product of G and t is
commonly used as a design parameter

Typical Gt for flocculation is 2 x 104 - 105

 Large G and small T gives small but dense floc
 Small G and large T gives big but light flocs (adequate collision will not  

occur and proper floc will not formed)
 We need big as well as dense flocs, which can be obtained by designing  

flocculator with different G values.

2G11 G33



The design criteria of a horizontal continuous flow rectangular basin  
flocculator:

120



Flocculator

121



122

Power Calculation

What horsepower level do we need to supply to a flocculation basin  
to provide a G value of 100s-1 and a Gt of 100,000 for 10 MGD  
flow? (Given: µ = 0.89 x 10-3 Pa.s; 1 hp = 745.7watts)



Solution:

Retention time, t = Gt/G = 100,000/100 = 1000 sec
Volume of Flocculation basin, V = (0.438 m3/sec) x (1000 sec)

= 438 m3

P = G2 V x µ
= 1002  x 438 x 0.89 x10-3 = 3900 W

= 3900/746 = 5.2 hp

123



124

Design a conventional vertical-shaft rapid mix tank unit for uniformly  
dispersing coagulant in 10 MLD of settled raw water as per design  
parameters given below:
• Detention time (t): 20 – 60 s
• Ratio of tank height (H) to diameter (D): (1:1 to 1:3)
• Ratio of impeller diameter (DI) to tank diameter (D): (0.2:1 to 0.4:1)
• Velocity gradient (G): >300 /s
• Gt: 10000 – 20000

Example 1



125

• Tank diameter (D): < 3 m
• Paddle tip speed (vp): 1.75 – 2.0 m/s
• Velocity of paddle relative to water (v): 0.75 x paddle tip speed
• Paddle area (Ap)/Tank section area (AT): 10:100 – 20:100
• Coefficient of drag on impeller blade (CD): 1.8
• Maximum length of each impeller blade (L): 0.25 x impeller diameter
• Maximum width of impeller blade (B): 0.20 x impeller diameter
• Impeller height from bottom (HB): 1.0 x impeller diameter
• Kinematic viscosity : 1.003 x 10-6 m2/s
• Dynamic viscosity of water : 1.002 x 10-3 N.s/m2
Determine tank dimensions (provide a freeboard of 0.5 m), impeller diameter, paddle  
dimensions, number of paddles, clearance of the impeller from tank bottom, paddle  
rotation speed and power input requirement.



126

Examples 2
A water treatment plant of design capacity 378500 m3/d
requires 100 mg/L of alum to remove 25 mg/L suspended
solids. Estimate the mass of alum required every day
(kg/day) and the maximum mass of dry solids (in kg/day)
that are removed from the plant.



127

Examples 3
Design a mechanical rapid mix tank used for treating
75700 m3/d of water that has a temperature of 10oC. The
items you need to determine are: 1) tank volume 2) tank
dimensions and 3) power consumption. Use a detention
time of 2 minutes, velocity gradient of 850 s-1 and cubic
tank geometry.



128

Examples 4
A water treatment plant is designed to process 100 x 10 6 L/d. The
flocculator is 30 m long, 15 m wide, and 5 m deep. Revolving
paddles are attached to four horizontal shafts that rotate at 1.5 rpm.
Each shaft supports four paddles that are 200 mm wide, 15 m long
and centered 2 m from the shaft. Assume the mean water velocity
to be 70% less than paddle velocity and CD = 1.8. All paddles remain
submerged all the time. Find:

a)the difference in velocity between paddles and water
b) the value of G and
c) the Camp number.



129

SEDIMENTATION



130

Definition and Use
Sedimentation is a treatment process in which the velocity of the

water is lowered below the suspension velocity and the
suspended particles settle out of the water due to gravity. The
process is also known as settling or clarification
It is a commonly used unit operation in water and wastewater

treatment plants.
This type of sedimentation requires chemical addition (in the

coagulation/flocculation step) and removes the resulting floc
from the water.
It is not be necessary in low turbidity water of less than 10

NTU



131

The purpose is to decrease the concentration of suspended
particles and reducing the load on the filters.
Sedimentation at this stage in the treatment process should
remove 90% of the suspended particles from the water,
including bacteria

•WaterTreatment:
• Plain Sedimentation (Pre-sedimentation)
• Sedimentation after Flocculation
• Sedimentation after Softening



Types of Sedimentation

132



Type I: Discrete particle settling

Particles settle individually without interaction
with neighboring particles.
Any particle which does not change its size, shape,

and weight while rising or settling in any fluid is
called discrete particle
It occurs under low solids concentration.
Settling velocity is constant for individual particles

133



Type II: Flocculent particles

Flocculation causes the particles to increases in mass and  
settle at a faster rate.
Particles collide and adhere to each other resulting in  

particle growth
Examples:  

treatment  
treatment

coagulation/flocculation settling  
and primary sedimentation in

in water  
wastewater

134



Comparison of Type I and II sedimentation

135



136

Type III: Hindered or Zone settling

• The mass of particles tends to settle as a unity with  
individual particles remaining in fixed positions with  
respect to each other.

• Particles are so close together movement is restricted
• Solids move as a block rather than individual particles
• Fluidic interference causes a reduction in settling velocity
• Example: settling of secondary effluents



137

Type IV: Compression settling

The concentration of particles is so high that sedimentation  
can only occur through compaction of structure.
Particles physically in contact
Volume of water may decrease
High concentration of solids (sludge)



Modeling Discrete Settling

t

2

p p

v 2

F = C ρA
d d p

W = ρ ∀ g

F = ρ ∀ g
b w p

F + F − W = 0
d b

∑ F = ma W = force of gravity, N  

Fb = bouyant force, N  

Fd = drag force, N

p

ρp = density of particle

ρw = density of water
g= acceleration due to gravity, m/s2

Cd = drag coefficent, unitless

Ap = Projected area of particle in the  
direction of flow, m2

vt = settling velocity at any time, m/s

∀ = Volume of particle, m3

Particle

138



Terminal settling velocity
When forces are in equilibrium

• d = particle diameter
• CD is a function of Reynolds number,Re

p w

t

p w

D w

t

pp

D P w

t

w

t

D P w

d b

for a speherical particle

ρ

ρ

C A ρ

C A ρ

V =

=

A = πr∀ = πr

F = W − F

3 C
4 gd (ρ − ρ )

3 C
4 gd (ρ − ρ )
3
4

2∀ (ρ − ρ ) g

= ∀ (ρ − ρ ) g
p p2

V 2

23

V 2 = � p p w

V 2

turbulent

D w

139

transition

laminar
Re

+ 0.34= 24 + 3
Re Re

= 24

D

D

D

Re > 104 ,C ≈ 0.4

1 < Re < 104 ,C

Re < 1,C

OR Re = V
t 
d

υµ
Re = V

t
dρ



Stokes Law
• Using Cd  = 24/Re:

sgp: Specific gravity of particle

υ: Kinematic viscosity, m2/s

• Stokes law has limited applications in water treatment

• Vt should be calculated using the general formula by trial anderror

1 8 µ
p w

t

d 2  g ( ρ − ρ )
V =

w

wp

D

t ρ
− ρ )

V =
3 C
4 gd (ρ

1 8υ
p

t

d 2  g ( s g − 1 )
V =

139



141

Example

Find the terminal settling velocity for spherical particle with
diameter 0.45 mm and density of 2650 kg/m3 settling
through water at 20 oC. Take dynamic viscosity as 1.002*10-3

at 20 oC



142

Classification of SedimentationTank

Sedimentation tank are classified as continuous flow or
intermittent flow
The continuous flow types are mostly used now a days
Tanks also classified as horizontal flow, when the liquid
passes through in the horizontal direction and as vertical
flow, when the liquid enters near the bottom of the tank and
is withdrawn at the surface.
The vertical flow type is generally used for sewage
treatment.



143

COMMON TYPES OF SEDIMENTATIONBASINS

1. RECTANGULAR BASINS

Are the simplest design, allowing water to flow horizontally  
through a long tank.
This type of basin is usually found in large-scale water treatment  

plants.
Rectangular basins have a variety of advantages - predictability,  

cost-effectiveness, and low maintenance.
In addition, rectangular basins are the least likely to short-circuit,  

especially if the length is at least twice the width.
A disadvantage of rectangular basins is the large amount of land  

area required.



RECTANGULAR BASINS

144



145

2. DOUBLE-DECK RECTANGULAR BASINS

Double-deck rectangular basins are essentially two
rectangular sedimentation basins stacked one atop the other.
This type of basin conserves land area, but has higher
operation and maintenance costs than a one-level rectangular
basin.



DOUBLE-DECK RECTANGULAR BASINS

146



3. SQUARE OR CIRCULAR SEDIMENTATION BASINS

Square or circular sedimentation basins with horizontal flow are  
often known as clarifiers.
This type of basin is likely to have short-circuiting problems.

147



Circular Basin Rectangular Basin

148



149



150

4. Solids-contact clarifiers

It is more complex than the others.
It is also known as up flow solids-contact clarifiers
Up flow sludge-blanket clarifiers combine coagulation, 
flocculation and sedimentation within a single basin.
Solids-contact clarifiers are often found in packaged plants 
and in cold climates where sedimentation must occur in odor.
This type of clarifier is also often used in softening operation.
[...]
• Maximum flow rate =10,000m3/day
• Average flow rate 5790m3/day

2. Design parameters
• td = 4hr
• L/W=2
• SOR=10m3/m2/d
• Design flow rate to be 25% of maximum flow rate



191

FILTRATION



Theory of Filtration
The effluent obtained after coagulation does not satisfy the  

drinking water standard and is not safe, So it requires further  
treatments
Filtration is one of the water purification process in which  

water is allowed to pass through a porous medium to  
remove remaining flocs or suspended solids from the  
previous treatment processes
Filtration process assist significantly by reducing the load on  

the disinfections process, increasing disinfection efficiency.
192



193

Filtration consists of passing water through a thick layer of  
sand
During the passage of water through sand, the following  
effects take place.

i) Suspended matter and colloidal matter are removed
ii) Chemical characteristic of water get changed
iii) Number of bacteria considerably reduced.



Classification of filters

194



Slow sand filters
• Simplest and biological filters without any mechanical equipment
• It can use for Less than 20 NTU water treatment.
• Best suited for the filtration of water for small towns
• Fine sand with an effective size of 0.2 mm
• Filtration rate is 50 to 100 times slower than that of rapid sand  

filter (2.4 to 3.6m3/m2/day)
• A layer of dirt, debris, and microorganisms builds up on the top  

of the sand.
• This layer is known as schmutzdecke, which is German for  

"dirty skin.“or “dirty cover’’.
194



196

•The Schmutzdecke breaks down organic particles
in the water biologically, and is also very effective in
straining out even very small inorganic particles

•Filtered water has <0.3NTU turbidity (the goal is
<0.1NTU)

•Output water may requires chlorination (for quality
improvement)



197

Essential features of slow sand filter

1.Enclosed tank  
2.Filter media  
3.Base material
4.Under drainage system  
5.Appurtenances



198

1. Enclosed tank
SSF is open basin, rectangular shape and built below finished ground  

level.
Surface area of the tank varies from 50 to 1000sqm.

Filtration rate – 100 to 200 lit/ sqm/hr

Depth – 2.5 to 4m

2. Filter media : Sand
Thickness of sand layer – 90 to 110cm.

Effective size – 0.20 to 0.35 ( common value – 2.5)

Coefficient of uniformity – 2.0 to 3.0 ( common value – 2.5)



3. Base material : Gravel
Thickness of gravel bed – 30 to 75cm.

4. Under drainage system
 Base material and filter media are supported by under drainage system
Under drainage system collects filtered water and delivers it to the  

reservoir
199



200

5.Appurtenances
Devices are required for
Gauge – to measure loss of head
Vertical air vent pipe – for proper functioning of  

filtering layer
Telescope tube – to maintain constant discharge
A meter – to measure flow



201



Slow Sand Filter Cleaning

Periodic raking and cleaning of the filter by removing the top two inches of
sand. After a few cleanings, new sand must be added to replace the removed
sand.
After a cleaning the filter must be operated for two weeks, with the filtered

water sent to waste, to allow the schmutzdecke layer to rebuild (formation of
biofilm)
Two slow sand filters should be provided for continuous operation.

202



203

Advantages and Disadvantages of SSF
• Advantages:
oLong design life
oCan use local material and labor
oCost of construction cheaper than rapid sand filter
oDo not usually require coagulation/flocculation before filtration  
oFilters enough water for a community ( up to 15,000gal/day)  
oBacterial count reduction is 99.9% to 99.99% and E.coli reduction is

99% to 99.9%
•Disadvantages:
oInitial cost is low but maintenance cost is much more than rapid sand  

filter
oThese filters requires extensive land area for a large municipal system.



204

Design criteria for slow sand filters

Parameter Recommended level
Design life
Period of operation  
Filtration rate  
Filter bed area  
Height of filter bed

Initial
Minimum

Effective size  
Uniformity coefficient
Height of under drains including gravel  
layer
Height of supernatant water

10-15 year
24 h/day
0.1 – 0.2 m/h
5-200 m2/filter

0.8-0.9 m
0.5-0.6 m
0.15-0.3 mm
< 3
0.3-0.5 m

1 m



205

Rapid Sand Filter
• It is somewhat complex and expensive to operate and  

maintain and therefore less suitable for small communities.
•Much greater filtration rate ranging from 100 to  
150m3/m2/day

•The ability to clean automatically using backwashing and  
require small filter area.

•Do not use biological filtration and depend primarily on 
adsorption and some straining



206

Rapid Filter

• The media is coarser compared to slow sand filters (0.4 to 0.6 mm  
or higher)

• Most common in water treatment plants
• Removal is with depth
• Have to clean the entire filter media usually by backwashing for the  

cleaning of rapid sand filter.
• Cleaning by back washing (head losses 1.2 – 2.5 m)
• Water must be pre-treated to destabilize negatively

charged  particles



207

Rapid filter

•The most commonly used filter media is sand.
•Sometimes use coal, anthracite, coconut shell and  
ballistic stone etc.



Rapid Filter- Essential parts

208



Components of Rapid Filters

209



210

Operation
The water from coagulation sedimentation tank is uniformly  

distributed on the whole sand bed
Water after passing through the sand bed is collected through the  

under drainage system in the filtered water well
The outlet chamber in this filter is also equipped with filter rate  

controller
In the beginning the loss of head is very small
But as the bed gets clogged, the loss of head increases and the rate  

of filtration become very low
Therefore the filter bed requires its washing.



211

Washing of Filter
Involves passing water upward through the filter media at a velocity

sufficient to expand (fluidize) the bed and wash out the accumulated
solids
Done when:

• The head loss through the filter exceeds the design value.
• Turbidity breakthrough causes the effluent quality to be less than

a minimum acceptable level
Bed expansions are achieved in backwashing. The sand bed expands  

by about 50%.
Washing process is continued till the sand bed appears clearly.
Rapid sand filter bring down the turbidity of water to 1 N.T.U.



212



213

Parts of a rapid filter
• Filter tank: A water tight tank is constructed either masonry or 

concrete
• Filter sand: specially manufactured or selected sand and other filter  

media.The depth of sand 60 to 75cm
• Under drain system: carries filtered water & distributes the backwash  

water uniformly
• Wash water trough: collects back wash water

• Filter bed agitator: agitates sand layer for cleansing (air-scour or  
surface wash systems)

• Appurtenances :Air compressors useful for washing of filter and wash  
water troughs for collection of dirty water after washing of filter.



214

Rapid Filter Media
•Filter media controls:
The solids holding capacity of the filter bed
The hydraulic loading rate of the filters
The finished water quality

•Types
Single media (usually sand)
Dual media (usually sand and anthracite)
Multi-media (usually sand, anthracite,garnet)



Typical Filter Media DesignValues

Parameter Single-medium Dual-media Multi-media

Anthracite layer
Effective size, mm  
Uniformity coeff.  
Depth, cm

Sand layer
Effective size, mm  
Uniformity coeff.  
Depth, cm

Garnet layer
Effective size, mm  
Uniformity coeff.  
Depth, cm

0.50-1.5
1.2-1.7
50-150

0.45-1.0
1.2-1.7
50-150

0.70-2.0
1.3-1.8
30-60

0.45-0.60
1.2-1.7
20-40

1.0-2.0
1.4-1.8
50-130

0.40-0.80
1.2-1.7
20-40

0.20-0.80
1.5-1.8
5-15

214



216

Selection of Filter Media

• Methods
• Pilot testing: takes long time and costly
• Experience from past studies (e.g. use media depth to  

effective size ratio)



217

The main features of rapid sand filter are as follows

 Effective size of sand - 0.45 to 0.70mm
 Uniformity coefficient of sand - 1.2 to 1.7
 Depth of sand - 60 to 75cm
 Filter gravel - 2 to 50mm size (Increase size towards  

bottom)
 Depth of gravel - 45cm
 Depth of water over sand during filtration - 1 to 2m



218

 Overall depth of filter including 0.5m free board - 2.5m
 Area of single filter unit - 100m2 in two parts of each 50m2
 Loss of head - Max 1.8 to 2.0m
 Turbidity of filtered water - 1 NTU
 Influent pipe to filters: 0.6-1.8 m/s
 Effluent pipe carrying filtered water: 0.9-1.8 m/s
 Drains carrying spent backwash water: 1.2-2.4 m/s
Wash water line (influent): 2.4-3.7 m/s
 Filter to waste drain: 3.7-4.8 m/s



Pressure Filter
 Pressure filter is type of rapid sand filter in closed water tight

cylinder through which the water passes through the sand bed
under pressure

 All the operation of the filter is similar to rapid gravity filter;  
except that the coagulated water is directly applied to the filter  
without mixing and flocculation

 These filters are used for industrial plants but these are not  
economical on large scale

 Pressure filters may be vertical pressure filter and horizontal  
pressure filter

 Backwash is carried by reversing the flow
 The rate of flow is 120 to 300 m3/m2/day 218



Vertical Pressure filters
220



221



222

Example 1

Calculate the head loss through a clean bed of uniform sand that has a  
grain diameter of 0.5 mm, bed depth 0.3 m and porosity ratio of
0.4. The shape factor is 0.85 and the specific gravity of sand is 2.65.  
The water temperature is 20°C and the filter has a loading rate of
4.0 m3/m2-h. Use the Carmen-Kozeny equation.



223

Example 2

• A dual-media filter bed is being designed. The media used are sand  
and anthracite.The effective size and specific gravity of sand are 0.60  
mm and 2.65.The specific gravity of anthracite is 1.5. Calculate

• The effective size of the anthracite that has the same settling velocity as  
the sand



224

6. DISINFECTION



225

• The primary goal of water treatment is to ensure that the water is safe  
to drink and does not contain any disease-causing microorganisms.

• Pathogens can be removed from water through physical or chemical 
processes.

• Disinfection, which is the process of selectively destroying or 
inactivating pathogenic organisms in water, usually by chemical means.

• Disinfection is different from sterilization, which is the complete  
destruction of all organisms found in water and which is usually 
expensive and unnecessary.



226

Location in the TreatmentProcess

• During pre-chlorination, chlorine is usually added to raw water after  
screening and before flash mixing.

• Post-chlorination, is often the last stage in the treatment process.
• After flowing through the filter, water is chlorinated and then  

pumped to the clear well to allow a sufficient contact time for the  
chlorine to act.

• From the clear-well, the water may be pumped into a large, outdoor  
storage tank.

• Finally, the water is released to the customer.



227

Requirements of Good Disinfectant

1. Destroy bacteria/pathogens within a practicable period of time,  
over an expected range of water temperature.

2. Effective at variable compositions, concentration and conditions 
of water treated.

3. Neither toxic to humans and domestic animals nor unpalatable 
or otherwise offensive in required concentration.

4. Not change water properties



228

Requirements of Good Disinfectant

5. Have residual in a sufficient concentration to provide protection  
against recontamination

6. Can be determined easily, quickly, and preferably automatically.
7. Unnecessary at reasonable cost.
8. Safe and easy to store, transport,handle and supply.
9. Not form toxic by-products due to their reactions with any  

naturally occurring materials in water.



229

Methods of Disinfection
• The disinfection of water can be done by one of the following  

methods:

a) Boiling of water
b) Ultra–Violate rays
c) Iodine and bromine
d) Ozone O3
e) Excess lime
f) Potassium permanganate [KMnO4]
g) Chlorine



230

The most common method of disinfection is the use of chlorine
i.e. chlorination.

The various chlorine compounds which are available in the  
market and used as disinfectants are:

1. Calcium hypo chlorite [Ca (OCl) 2] – poweder form
2. Sodium hypo chlorite [NaOCl] –liquid form
3. Free chlorine Cl2- Gaseous form



231

Chlorination

Is the application of chlorine to water for the purpose of  
disinfection.
Chlorination can also be used for taste and odor control, 

iron and manganese removal, and to remove some gases 
such as ammonia and hydrogen sulfide.



232

Chlorination Chemistry

When chlorine is added to water, a variety of chemical processes  
take place.
The chlorine reacts with compounds in the water and with the  

water itself.
Some of the results of these reactions (known as the chlorine  

residual) are able to kill microorganisms in the water.



233

The total amount of chlorine which is used up in reactions  
with compounds in the water is known as the chlorine  
demand.

A sufficient quantity of chlorine must be added to the water
so that, after the chlorine demand is met, there is still some
chlorine left to kill microorganisms in the water.



Reactions of Chlorine Gas withWater

• The reaction depends on the type of chlorine added to the water  
as well as on the pH of the water itself.

• The gas is difficult to handle since it is toxic, heavy, corrosive,and  
an irritant.

• At high concentrations, chlorine gas can even be fatal.
• The following reaction occurs:

Cl2 + H2O HOCl + HCl

234



235

• Hypochlorous acid is the most effective form of free chlorine  
residual, meaning that it is chlorine available to kill  
microorganisms in the water.

Hypo-chlorites
• Instead of using chlorine gas, some plants apply chlorine to water  

as a hypochlorite, also known as a bleach.
• There are three types of hypochlorite's - sodium hypochlorite, 

calcium hypochlorite, and commercial bleach.
• They react with water and form the disinfectant hypochlorous  

acid.



•The reactions of sodium hypochlorite and calcium  
hypochlorite with water are shown below:

Calcium hypochlorite +Water

Ca(OCl)2 + 2H2O
Sodium hypochlorite +Water

NaOCl + H2O

HypochlorousAcid + Calcium Hydroxide

2HOCl + Ca(OH)2

Hypochlorous Acid + Sodium Hydroxide

HOCl + NaOH

236



Chloramines

• Some plants use chloramines rather than hypochlorous acid to  
disinfect water.

• To produce chloramines, first chlorine gas or hypochlorite is  
added to the water to produce hypochlorous acid

• Then ammonia is added to the water to react with the hypochlorous  
acid and produce chloramine.

• Three types of chloramines can be formed in water
• Ammonia + HypochlorousAcid Monochloramine +Water

NH3 + HOCl NH2Cl + H2O
237



• Mono-chloramine + HypochlorousAcid
+Water

NH2Cl + HOCl NHCl2 + H2O
• Dichloramine + HypochlorousAcid  

Water
NHCl2 + HOCl NCl3 + H2O

Dichloramine

Trichloramine +

Mono-chloramines and dichloramines can both be  
used as a disinfecting agent, called combined chlorine  
residual

238



239

Plain Chlorination

Plain chlorination is the process of addition of chlorine only  
when the surface water with no other treatment is required.
The water of lakes and springs is pure and can be used after plain  

chlorination.
A rate of 0.8mg/lit/hour at 15N/cm2 pressure is the normal  

dosage so as to maintain in residual chlorine of 0.2 mg/lit.



240

Super Chlorination

Super chlorination is addition of excess amounts of chlorine 
to a water supply, to insure disinfection within a short  
contact time.
About 10 to 15 mg/lit is applied with a contact time of 10  

to 30 minutes under the circumstances such as during 
epidemic breakout water is to be dechlorinated before  
supply to the distribution system.



241

Break Point Chlorination

• The breakpoint is the point at which the chlorine demand has been  
totally satisfied - the chlorine has reacted with all reducing agents,  